FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.2.3.3 2630.5 MHz / 64QAM

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Down Link
Operating Frequency : 1% FA (2630.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation :  64QAM
Bandwidth: 10 MHz

! Agilent 802.16 OFDMA - Occupied BW

| SEMSEENT| | /MALIGN OFF | 02:49:45 PM Jul 28, 2008
CH Freq: 2.630500000 GHz

Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
|
Save As
_ type:
[
| I E— | . . A Up One
Center 2.631 GHz Span 20 MHz |2 Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 23.70 dBm ., Create New
9.1420 MHz Folder
; —
Transmit Freq Error 30.3006 kHz OBW Power 99.00 %
x dB Bandwidth 9.480 MHz* x dB -26.00 dB Cancel

|

Channel Power : 23.70 dBm

99% Bandwidth :  9.1420 MHz
26 dB Bandwidth:  9.480 MHz
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.2.3.4 2640.5 MHz / QPSK

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Down Link
Operating Frequency : 2" FA (2640.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation: QPSK
Bandwidth: 10 MHz

! Agilent 802.16 OFDMA - Occupied BW

LA | | | | SEMSE:EXT| | M ALTGN OFF | 02:56:26 PM Jul 28, 2008
Center Freq 2.640500000 GHz CH Freq: 2.640500000 GHz Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
| ——
' Save As
_ type:
[
| I | . . A Up One
Center 2.641 GHz Span 20 MHz |2 Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 23.57 dBm ., Create New
9.1445 MHz Folder
; —
Transmit Freq Error 24.1907 kHz OBW Power 99.00 %
x dB Bandwidth 9.429 MHz* x dB -26.00 dB Cancel

|

Channel Power : 23.57 dBm

99% Bandwidth : 9.1445 MHz
26 dB Bandwidth :  9.429 MHz

Report No: BWS-08-RF-0012 ECC Test R t Page Number : 52 of 157
BWS TECH Inc. €s epor Data of Issue : August 19, 2008



FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.2.3.5 2640.5 MHz / 16QAM

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Down Link
Operating Frequency : 2" FA (2640.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation :  16QAM
Bandwidth: 10 MHz

! Agilent 802.16 OFDMA - Occupied BW

LA | | | | SEMSE:EXT| | M ALTGN OFF | 09:02:13 PM Jul 28, 2008
Center Freq 2.640500000 GHz CH Freq: 2.640500000 GHz Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
| ——
: Save As
_ type:
[
| I | . . A Up One
Center 2.641 GHz Span 20 MHz |2 Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 23.45 dBm ., Create New
9.1460 MHz Folder
; —
Transmit Freq Error 24.0316 kHz OBW Power 99.00 %
x dB Bandwidth 9.495 MHz* x dB -26.00 dB Cancel

|

Channel Power : 23.45 dBm

99% Bandwidth :  9.1460 MHz
26 dB Bandwidth :  9.495 MHz
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reeling FCC Test Report
m Laborale ) Hutech21. Co., Ltd.
WiMAX RF Repeater

IECEE CBTL, KOLAS JR-24W2.5G

6.2.3.6 2640.5 MHz / 64QAM
FCCRules: Part2 8§2.1046 & §27.50(h)
Path : Down Link
Operating Frequency : 2™ FA (2640.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation :  64QAM
Bandwidth: 10 MHz

Tl Agilent 802.16 OFDMA - Occupied BW

| | | SENSE:EXT| | \ALIGN OFF | 05:50:04 PM Jul 28, 2008
CH Freq: 2.640500000 GHz
5 Trig: Free Run Avg|Hold:>20520 Profile:10 MHz
#IFGain:Low #Atten: 10 dB Ext Gain: -31.8 dB Radio Device: BS

PASS Gate: LO Input: RF

_Ref 0dbm L PR—

File/Folder
List

File name:

Save As

type:

 I— : | . . £ Up One
Center 2.641 GHz Span 20 MHz || Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms

OCCUDiEd Bandwidth Total Power 23.47 dBm .4 Create New
9.1463 MHz Folder

Transmit Freq Error 23.9922 kHz OBW Power 99.00 %
x dB Bandwidth 9.494 MHz* x dB -26.00 dB Cancel

|

Channel Power : 23.47 dBm

99% Bandwidth :  9.1463 MHz
26 dB Bandwidth :  9.494 MHz
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.2.3.7 2650.5 MHz / QPSK

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Down Link
Operating Frequency : 3™ FA (2650.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation: QPSK
Bandwidth: 10 MHz

! Agilent 802.16 OFDMA - Occupied BW

LA | | | | SEMSE:EXT| | M ALTGN OFF | 02:56:29 PM Jul 28, 2008
Center Freq 2.650500000 GHz CH Freq: 2.650500000 GHz Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
| ——
Save As
' type:
[
| I I | . . A Up One
Center 2.651 GHz Span 20 MHz |2 Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 23.08 dBm ., Create New
9.1473 MHz Folder
; —
Transmit Freq Error 27.5185 kHz OBW Power 99.00 %
x dB Bandwidth 9.433 MHz* x dB -26.00 dB Cancel

|

Channel Power : 23.08 dBm

99% Bandwidth :  9.1473 MHz
26 dB Bandwidth:  9.433 MHz
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.2.3.8 2650.5 MHz / 16QAM

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Down Link
Operating Frequency : 3™ FA (2650.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation :  16QAM
Bandwidth: 10 MHz

! Agilent 802.16 OFDMA - Occupied BW

LA | | | | SEMSE:EXT| | M ALTGN OFF | 09:02:27 PM Jul 28, 2008
Center Freq 2.650500000 GHz CH Freq: 2.650500000 GHz Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
| ——
Save As
type:
[
| I I | . . A Up One
Center 2.651 GHz Span 20 MHz |2 Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 22.98 dBm ., Create New
9.1488 MHz Folder
; —
Transmit Freq Error 27.0087 kHz OBW Power 99.00 %
x dB Bandwidth 9.501 MHz* x dB -26.00 dB Cancel

|

Channel Power : 22.98 dBm

99% Bandwidth :  9.1488 MHz
26 dB Bandwidth: 9.501 MHz
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.2.3.9 2650.5 MHz / 64QAM

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Down Link
Operating Frequency : 3™ FA (2650.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation :  64QAM
Bandwidth: 10 MHz

! Agilent 802.16 OFDMA - Occupied BW

LA | | | | SEMSE:EXT| | M ALTGN OFF | 02:50:21 PM Jul 28, 2008
Center Freq 2.650500000 GHz CH Freq: 2.650500000 GHz Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
| ——
1 Save As
! type:
[
| I I | . . A Up One
Center 2.651 GHz Span 20 MHz |2 Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 23.01 dBm ., Create New
9.1489 MHz Folder
; —
Transmit Freq Error 27.0110 kHz OBW Power 99.00 %
x dB Bandwidth 9.501 MHz* x dB -26.00 dB Cancel

|

Channel Power : 23.01 dBm

99% Bandwidth :  9.1489 MHz
26 dB Bandwidth: 9.501 MHz
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@

IECEE CBTL, KOLAS

6.2.3.10 Full FA

FCC Rules :

Path :

Operating Frequency :
Input Level :

System Gain :
Bandwidth :

FCC Test Report
Hutech?21. Co., Ltd.

WiMAX

Part 2 §2.1046 & §27.50(h)

RF Repeater
JR-24W2.5G

Down Link

Full FA

-56 dBm

80 dB

30 MHz

SEMSE:INT| | /MALIGN OFF 105:57:57 PM Aug 03, 2008

CH Freq: 2.640500000 GHz

Gate:LO  Input: RF ) Trig:Free Run ; i h
IFGain:Low #Atten: 10 dB Ext Gain: -31.8 dB Radio Device: BS

Avg|Hold:>20/20 Profile:10 MHz

Ref 30 dBm _

Center 2.641 GHz

Channel Power

23.75 dBm/ 30 MHz

Span 60 MHz

#Res BW 100 kHz VBW 1 MHz Sweep 7.2ms

Power Spectral Density

-51.02 dBm/Hz

Save As...

Save

File/Folder
List

File name:

Save As

type:

A Up One
Level

-1 Create New
Folder

Cancel

|

Channel Power :

23.75 dBm

Report No: BWS-08-RF-0012
BWS TECH Inc.

FCC Test Report

Page Number :

Data of Issue :
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reeling FCC Test Report
m Laborale ) Hutech21. Co., Ltd.
WiMAX RF Repeater

IECEE CBTL, KOLAS JR-24W2.5G
6.2.4 H-G Block
6.2.4.1 2663.5 MHz / QPSK

FCCRules: Part2 §2.1046 & §27.50(h)
Path:  Down Link
Operating Frequency : 1% FA (2663.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation: QPSK
Bandwidth: 10 MHz

o Agilent 802.16 OFDMA - Occupied BW E

| SEMSEEXT] | AWALIGN OFF | 0@:55:01 PM Jul 28, 2008
CH Freq: 2.663500000 GHz Save As...

i) Trig: Free Run Avg|Hold:>20/20 Profile:10 MHz
#IFGain:Low #Atten: 10 dB Ext Gain: -31.8 <B Radio Device: BS

PASS Gate: LO Input: RF

Save

_Ref 30 dBm

File/Folder
List

File name:

Save As

type:

. : . | . & Up One
Center 2.664 GHz _ Level
#Res BW 100 kHz VBW 1 MHz Sweep 2.4 ms

Occupied Bandwidth Total Power 23.45 dBm ., Create New

9.1388 MHz Folder
Transmit Freq Error 27.0644 kHz OBW Power 99.00 %
x dB Bandwidth 9.427 MHz* x dB -26.00 dB Cancel

|

Channel Power : 23.45 dBm

99% Bandwidth : 9.1388 MHz
26 dB Bandwidth : 9.427 MHz
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.2.4.2 2663.5 MHz / 16QAM

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Down Link
Operating Frequency : 1% FA (2663.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation :  16QAM
Bandwidth: 10 MHz

! Agilent 802.16 OFDMA - Occupied BW

LA | | | | SENSE:EXT| | A ALIGN OFF | 09:03:09 PM Jul 28, 2008
Center Freq 2.663500000 GHz CH Freq: 2.663500000 GHz

Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
| ——
Save As
_ type:
[
| I E— | . . A Up One
Center 2.664 GHz Span 20 MHz |2 Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 23.28 dBm ., Create New
9.1414 MHz Folder
; —
Transmit Freq Error 27.0580 kHz OBW Power 99.00 %
x dB Bandwidth 9.485 MHz* x dB -26.00 dB Cancel

|

Channel Power : 23.28 dBm

99% Bandwidth : 9.1414 MHz
26 dB Bandwidth :  9.485 MHz
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.2.4.3 2663.5 MHz / 64QAM

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Down Link
Operating Frequency : 1% FA (2663.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation :  64QAM
Bandwidth: 10 MHz

! Agilent 802.16 OFDMA - Occupied BW

LA | | | | SENSE:EXT| | A ALIGN OFF | 05:54:14 PM Jul 28, 2008
Center Freq 2.663500000 GHz CH Freq: 2.663500000 GHz

Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
|
Save As
_ type:
[
| I E— | . . A Up One
Center 2.664 GHz Span 20 MHz |2 Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 23.34 dBm ., Create New
9.1415 MHz Folder
; —
Transmit Freq Error 27.0036 kHz OBW Power 99.00 %
x dB Bandwidth 9.489 MHz* x dB -26.00 dB Cancel

|

Channel Power : 23.34 dBm

99% Bandwidth : 9.1415 MHz
26 dB Bandwidth:  9.489 MHz
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.2.4.4 2673.5 MHz / QPSK

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Down Link
Operating Frequency : 2" FA (2673.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation: QPSK
Bandwidth: 10 MHz

! Agilent 802.16 OFDMA - Occupied BW

LA | | | | SEMSE:EXT| | M ALTGN OFF | 02:55:15 PM Jul 28, 2008
Center Freq 2.673500000 GHz CH Freq: 2.673500000 GHz Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
B ——
Save As
_ type:
[
| I | . . A Up One
Center 2.674 GHz Span 20 MHz |2 Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 23.31 dBm ., Create New
9.1426 MHz Folder
; —
Transmit Freq Error 25.4093 kHz OBW Power 99.00 %
x dB Bandwidth 9.430 MHz* x dB -26.00 dB Cancel

|

Channel Power : 23.31 dBm

99% Bandwidth :  9.1426 MHz
26 dB Bandwidth:  9.430 MHz
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.2.4.5 2673.5 MHz / 16QAM

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Down Link
Operating Frequency : 2" FA (2673.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation :  16QAM
Bandwidth: 10 MHz

! Agilent 802.16 OFDMA - Occupied BW

LA | | | | SEMSE:EXT| | M ALTGN OFF | 09:03:24 PM Jul 28, 2008
Center Freq 2.673500000 GHz CH Freq: 2.673500000 GHz Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
|
| Save As
_ type:
[
| I | . . A Up One
Center 2.674 GHz Span 20 MHz |2 Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 23.18 dBm ., Create New
9.1445 MHz Folder
; —
Transmit Freq Error 25.2171 kHz OBW Power 99.00 %
x dB Bandwidth 9.498 MHz* x dB -26.00 dB Cancel

|

Channel Power : 23.18 dBm

99% Bandwidth : 9.1445 MHz
26 dB Bandwidth :  9.498 MHz
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.2.4.6 2673.5 MHz / 64QAM

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Down Link
Operating Frequency : 2" FA (2673.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation :  64QAM
Bandwidth: 10 MHz

! Agilent 802.16 OFDMA - Occupied BW

LA | | | | SEMSE:EXT| | M ALTGN OFF | 02:53:59 PM Jul 28, 2008
Center Freq 2.673500000 GHz CH Freq: 2.673500000 GHz Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
| ——
‘ Save As
_ type:
[
| I | . . A Up One
Center 2.674 GHz Span 20 MHz |2 Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 23.22 dBm ., Create New
9.1443 MHz Folder
; —
Transmit Freq Error 25.1082 kHz OBW Power 99.00 %
x dB Bandwidth 9.499 MHz* x dB -26.00 dB Cancel

|

Channel Power : 23.22 dBm

99% Bandwidth :  9.1443 MHz
26 dB Bandwidth :  9.499 MHz
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.2.4.7 2683.5 MHz / QPSK

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Down Link
Operating Frequency : 3™ FA (2683.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation: QPSK
Bandwidth: 10 MHz

! Agilent 802.16 OFDMA - Occupied BW

LA | | | | SEMSE:EXT| | M ALTGN OFF | 09:55:22 PM Jul 28, 2008
Center Freq 2.683500000 GHz CH Freq: 2.683500000 GHz Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
| ——
g Save As
Y type:
[
| I E— | . . A Up One
Center 2.684 GHz Span 20 MHz |2 Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 23.99 dBm ., Create New
9.1426 MHz Folder
; —
Transmit Freq Error 28.5723 kHz OBW Power 99.00 %
x dB Bandwidth 9.434 MHz* x dB -26.00 dB Cancel

|

Channel Power : 23.99 dBm

99% Bandwidth :  9.1426 MHz
26 dB Bandwidth: 9.434 MHz
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.2.4.8 2683.5 MHz / 16QAM

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Down Link
Operating Frequency : 3™ FA (2683.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation :  16QAM
Bandwidth: 10 MHz

! Agilent 802.16 OFDMA - Occupied BW

LA | | | | SEMSE:EXT| | M ALTGN OFF | 09:03:27 PM Jul 28, 2008
Center Freq 2.683500000 GHz CH Freq: 2.683500000 GHz Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
| ——
Save As
_ type:
[
| I E— | . . A Up One
Center 2.684 GHz Span 20 MHz |2 Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 23.84 dBm ., Create New
9.1441 MHz Folder
; —
Transmit Freq Error 27.9273 kHz OBW Power 99.00 %
x dB Bandwidth 9.496 MHz* x dB -26.00 dB Cancel

|

Channel Power : 23.84 dBm

99% Bandwidth : 9.1441 MHz
26 dB Bandwidth:  9.496 MHz
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.2.4.9 2683.5 MHz / 64QAM

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Down Link
Operating Frequency : 3™ FA (2683.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation :  64QAM
Bandwidth: 10 MHz

! Agilent 802.16 OFDMA - Occupied BW

| SEMSEENT| | /MALIGN OFF | 02:53:43 PM Jul 28, 2008
CH Freq: 2.683500000 GHz Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
| ——
J Save As
1 type:
[
| I E— | . . A Up One
Center 2.684 GHz Span 20 MHz |2 Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 23.88 dBm ., Create New
9.1445 MHz Folder
; —
Transmit Freq Error 27.9085 kHz OBW Power 99.00 %
x dB Bandwidth 9.497 MHz* x dB -26.00 dB Cancel

|

Channel Power : 23.88 dBm

99% Bandwidth : 9.1445 MHz
26 dB Bandwidth :  9.497 MHz
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IECEE CBTL, KOLAS

6.2.4.10

Full FA

FCC Rules :

Path :

Operating Frequency :
Input Level :

System Gain :
Bandwidth :

FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
JR-24W2.5G

Part 2 §2.1046 & §27.50(h)

Down Link

Full FA

-56 dBm

80 dB

30 MHz

SEMSE:INT| | /MALIGN OFF 105:55:45 PM Aug 03, 2008

CH Freq: 2.673500000 GHz Save As...

Gate:LO  Input: RF ) Trig:Free Run ; i h
IFGain:Low #Atten: 10 dB Ext Gain: -31.8 dB Radio Device: BS

Avg|Hold:>20/20 Profile:10 MHz

_Ref 30 dBm _

Center 2.674 GHz
#Res BW 100 kHz

Channel Power

23.62 dBm/ 30 MHz

VBW 1 MHz Sweep 7.2ms

Power Spectral Density =y Create New

Save

File/Folder
List

File name:

Save As

type:

A Up One

Span 60 MHz vt

Folder

-51.15 dBm/Hz

Cancel

|

Channel Power :

23.62 dBm
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater

IECEE CBTL, KOLAS JR-24W2.5G
6.3 Up Link
6.3.1 A-B Block
6.3.1.1 2508.5 MHz / QPSK

FCCRules: Part 2 §2.1046 & §27.50(h)
Path: Up Link
Operating Frequency : 1% FA (2508.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation: QPSK
Bandwidth: 10 MHz

o Agilent 802.16 OFDMA - Occupied BW E]

| SENSE:EXT| | A ALIGN OFF | 09:24:26 PM Jul 28, 2008
CH Freq: 2.508500000 GHz Save As...

) Trig: Free Run Avg|Hold:>20/20 Profile:10 MHz
#IFGain:Low #Atten: 10 dB Ext Gain: -31.8 dB Radio Device: BS

Gate: LO Input: RF
PASS f

Save

_Ref 30 dBm

File/Folder
List

File name:

Save As

type:

| I E— | . . A Up One
Center 2.509 GHz Span 20 MHz )[R Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms

Occupied Bandwidth Total Power 22.98 dBm ., Create New

9.1456 MHz Folder

Transmit Freq Error 27.0623 kHz OBW Power 99.00 %
x dB Bandwidth 9.433 MHz* x dB -26.00 dB Cancel

|

Channel Power : 22.98 dBm

99% Bandwidth :  9.1456 MHz
26 dB Bandwidth:  9.433 MHz
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.3.1.2 2508.5 MHz / 16QAM

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Up Link
Operating Frequency : 1% FA (2508.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation :  16QAM
Bandwidth: 10 MHz

! Agilent 802.16 OFDMA - Occupied BW

LA | | | | SENSE:EXT| | A ALIGN OFF | 09:13:10 PM Jul 28, 2008
Center Freq 2.508500000 GHz CH Freq: 2.508500000 GHz

Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
| ——
Save As
_ type:
[
| I E— | . . A Up One
Center 2.509 GHz Span 20 MHz |2 Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 23.00 dBm ., Create New
9.1473 MHz Folder
; —
Transmit Freq Error 26.7304 kHz OBW Power 99.00 %
x dB Bandwidth 9.500 MHz* x dB -26.00 dB Cancel

|

Channel Power : 23.00 dBm

99% Bandwidth :  9.1473 MHz
26 dB Bandwidth : 9.500 MHz
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.3.1.3 2508.5 MHz / 64QAM

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Up Link
Operating Frequency : 1% FA (2508.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation :  64QAM
Bandwidth: 10 MHz

iy Agilent 802.16 OFDMA - Occupied BW

LA | | | | SENSE:EXT| | A ALIGN OFF | 09:41:05 PM Jul 28, 2008
Center Freq 2.508500000 GHz CH Freq: 2.508500000 GHz

Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
| ——
Save As
_ type:
[
| I E— | . . A Up One
Center 2.509 GHz Span 20 MHz |2 Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 22.92 dBm ., Create New
9.1474 MHz Folder
; —
Transmit Freq Error 26.8125 kHz OBW Power 99.00 %
x dB Bandwidth 9.500 MHz* x dB -26.00 dB Cancel

|

Channel Power : 22.92 dBm

99% Bandwidth :  9.1474 MHz
26 dB Bandwidth : 9.500 MHz
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.3.1.4 2518.5 MHz / QPSK

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Up Link
Operating Frequency : 2" FA (2518.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation: QPSK
Bandwidth: 10 MHz

iy Agilent 802.16 OFDMA - Occupied BW

LA | | | | SEMSE:EXT| | M ALTGN OFF | 09:24:44 PM Jul 28, 2008
Center Freq 2.518500000 GHz CH Freq: 2518500000 GHz Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
| ——
Save As
_ type:
[
| I E— | . . A Up One
Center 2.519 GHz Span 20 MHz Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 23.98 dBm ., Create New
9.1390 MHz Folder
; —
Transmit Freq Error 25.5916 kHz OBW Power 99.00 %
x dB Bandwidth 9.429 MHz* x dB -26.00 dB Cancel

|

Channel Power : 23.98 dBm

99% Bandwidth : 9.1390 MHz
26 dB Bandwidth :  9.429 MHz
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.3.1.5 2518.5 MHz / 16QAM

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Up Link
Operating Frequency : 2" FA (2518.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation :  16QAM
Bandwidth: 10 MHz

! Agilent 802.16 OFDMA - Occupied BW

LA | | | | SEMSE:EXT| | M ALTGN OFF | 09:12:31 PM Jul 28, 2008
Center Freq 2.518500000 GHz CH Freq: 2518500000 GHz Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
| ——
Save As
_ type:
[
| I E— | . . A Up One
Center 2.519 GHz Span 20 MHz |2 Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 24.02 dBm ., Create New
9.1407 MHz Folder
; —
Transmit Freq Error 25.3453 kHz OBW Power 99.00 %
x dB Bandwidth 9.494 MHz* x dB -26.00 dB Cancel

|

Channel Power : 24.02 dBm

99% Bandwidth :  9.1407 MHz
26 dB Bandwidth :  9.494 MHz
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.3.1.6 2518.5 MHz / 64QAM

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Up Link
Operating Frequency : 2" FA (2518.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation :  64QAM
Bandwidth: 10 MHz

iy Agilent 802.16 OFDMA - Occupied BW

LA | | | | SEMSE:EXT| | M ALTGN OFF | 09:40:50 PM Jul 28, 2008
Center Freq 2.518500000 GHz CH Freq: 2518500000 GHz Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
| ——
Save As
_ type:
[
| I E— | . . A Up One
Center 2.519 GHz Span 20 MHz Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 23.92 dBm ., Create New
9.1407 MHz Folder
; —
Transmit Freq Error 25.2771 kHz OBW Power 99.00 %
x dB Bandwidth 9.494 MHz* x dB -26.00 dB Cancel

|

Channel Power : 23.92 dBm

99% Bandwidth :  9.1407 MHz
26 dB Bandwidth :  9.494 MHz
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.3.1.7 2528.5 MHz / QPSK

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Up Link
Operating Frequency : 3™ FA (2528.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation: QPSK
Bandwidth: 10 MHz

iy Agilent 802.16 OFDMA - Occupied BW

LA | | | | SEMSE:EXT| | M ALTGN OFF | 09:24:56 PM Jul 28, 2008
Center Freq 2.528500000 GHz CH Freq: 2528500000 GHz Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
| ——
Save As
_ type:
|
| I — | . . A Up One
Center 2.529 GHz Span 20 MHz Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 23.36 dBm ., Create New
9.1409 MHz Folder
; —
Transmit Freq Error 23.3595 kHz OBW Power 99.00 %
x dB Bandwidth 9.431 MHz* x dB -26.00 dB Cancel

|

Channel Power : 23.36 dBm

99% Bandwidth :  9.1409 MHz
26 dB Bandwidth :  9.431 MHz
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.3.1.8 2528.5 MHz / 16QAM

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Up Link
Operating Frequency : 3™ FA (2528.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation :  16QAM
Bandwidth: 10 MHz

! Agilent 802.16 OFDMA - Occupied BW

LA | | | | SEMSE:EXT| | M ALTGN OFF | 09:11:42 PM Jul 28, 2008
Center Freq 2.528500000 GHz CH Freq: 2528500000 GHz Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
| ——
Save As
_ type:
[
| I — | . . A Up One
Center 2.529 GHz Span 20 MHz |2 Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 23.44 dBm ., Create New
9.1430 MHz Folder
; —
Transmit Freq Error 23.5043 kHz OBW Power 99.00 %
x dB Bandwidth 9.499 MHz* x dB -26.00 dB Cancel

|

Channel Power : 23.44 dBm

99% Bandwidth :  9.1430 MHz
26 dB Bandwidth :  9.499 MHz
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.3.1.9 2528.5 MHz / 64QAM

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Up Link
Operating Frequency : 3™ FA (2528.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation :  64QAM
Bandwidth: 10 MHz

iy Agilent 802.16 OFDMA - Occupied BW

LA | | | | SEMSE:EXT| | M ALTGN OFF | 09:40:26 PM Jul 28, 2008
Center Freq 2.528500000 GHz CH Freq: 2528500000 GHz Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
| _ File/Folder
7I ) List
TR |7 M i R L i T File name:
I |
O |_ L Save As
| | type:
| | P
l | | , _ Ly Up One
Center 2.529 GHz Span 20 MHz Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
[
Occupied Bandwidth Total Power 23.32 dBm ., Create New
9.1427 MHz Folder
: R
Transmit Freq Error 23.3856 kHz OBW Power 99.00 %
x dB Bandwidth 9.499 MHz* x dB -26.00 dB Cancel

|

Channel Power : 23.32 dBm

99% Bandwidth :  9.1427 MHz
26 dB Bandwidth :  9.499 MHz
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@

IECEE CBTL, KOLAS

6.3.1.10

Full FA

FCC Rules :

Path :

Operating Frequency :
Input Level :

System Gain :
Bandwidth :

FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
JR-24W2.5G

Part 2 §2.1046 & §27.50(h)

Up Link

Full FA

-56 dBm

80 dB

30 MHz

SEMSE:INT| | /MALIGN OFF 09:02:40 PM Aug 03, 2008

CH Freq: 2.518500000 GHz Save As...

Gate:LO  Input: RF ) Trig:Free Run ; i h
IFGain:Low #Atten: 10 dB Ext Gain: -31.8 dB Radio Device: BS

Avg|Hold:>20/20 Profile:10 MHz

Ref 30 dBm _

Center 2.519 GHz
#Res BW 100 kHz

Channel Power

23.84 dBm/ 30 MHz

VBW 1 MHz Sweep 7.2ms

Power Spectral Density =y Create New

Save

File/Folder
List

File name:

Save As

type:

A Up One

Span 60 MHz vt

Folder

-50.93 dBm/Hz

Cancel

|

Channel Power :

23.84 dBm
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reeling FCC Test Report

m I_(.-.;:[-j-_j.;.lf]l‘,._'--}D Hutech?21. CO., Ltd.
WiMAX RF Repeater

IECEE CBTL, KOLAS IR-24W2.5G

6.3.2 C-D Block

6.3.2.1 2541.5 MHz / QPSK

FCCRules: Part2 §2.1046 & §27.50(h)
Path : _U[? Link
Operating Frequency :  1° FA (2541.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation: QPSK
Bandwidth: 10 MHz

o Agilent 802.16 OFDMA - Occupied BW E

| | ac | SEMSE:ENT] | A\ALIGN OFF | 09:25:36 PM Jul 28, 2008

Center Freq 2.541500000 GHz CH Freq: 2.541500000 GHz Save As..
PASS Gate: LO  Input: RF ) Trig:Free Run Avg|Hold:>»20/20 Profile:10 MHz

1, )
#IFGain:Low ™ #Atten: 10 dB Ext Gain: -31.8 <B Radio Device: BS

Save

_Ref 30 dBm

File/Folder
List

File name:

Save As

type:

. : . | . & Up One
Center 2.542 GHz _ Level
#Res BW 100 kHz VBW 1 MHz Sweep 2.4 ms

Occupied Bandwidth Total Power 23.90 dBm ., Create New

9.1442 MHz Folder
Transmit Freq Error 23.8956 kHz OBW Power 99.00 %
x dB Bandwidth 9.429 MHz* x dB -26.00 dB Cancel

|

Channel Power : 23.90 dBm

99% Bandwidth : 9.1442 MHz
26 dB Bandwidth : 9.429 MHz
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.3.2.2 2541.5 MHz / 16QAM

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Up Link
Operating Frequency : 1% FA (2541.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation :  16QAM
Bandwidth: 10 MHz

! Agilent 802.16 OFDMA - Occupied BW

LA | | | | SENSE:EXT| | A ALIGN OFF | 09:10:32 PM Jul 28, 2008
Center Freq 2.541500000 GHz CH Freq: 2.541500000 GHz

Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
| ——
Save As
| type:
[
| I | . . A Up One
Center 2.542 GHz Span 20 MHz |2 Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 23.88 dBm ., Create New
9.1458 MHz Folder
; —
Transmit Freq Error 23.6120 kHz OBW Power 99.00 %
x dB Bandwidth 9.497 MHz* x dB -26.00 dB Cancel

|

Channel Power : 23.88 dBm

99% Bandwidth :  9.1458 MHz
26 dB Bandwidth :  9.497 MHz
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.3.2.3 2541.5 MHz / 64QAM

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Up Link
Operating Frequency : 1% FA (2541.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation :  64QAM
Bandwidth: 10 MHz

iy Agilent 802.16 OFDMA - Occupied BW

LA | | | | SENSE:EXT| | A ALIGN OFF | 09:40:02 PM Jul 28, 2008
Center Freq 2.541500000 GHz CH Freq: 2.541500000 GHz

Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
| ——
Save As
_ type:
[
| I | . . A Up One
Center 2.542 GHz Span 20 MHz |2 Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 23.77 dBm ., Create New
9.1460 MHz Folder
; —
Transmit Freq Error 23.6926 kHz OBW Power 99.00 %
x dB Bandwidth 9.497 MHz* x dB -26.00 dB Cancel

|

Channel Power : 23.77 dBm

99% Bandwidth :  9.1460 MHz
26 dB Bandwidth :  9.497 MHz
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.3.2.4 2551.5 MHz / QPSK

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Up Link
Operating Frequency : 2" FA (2551.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation: QPSK
Bandwidth: 10 MHz

iy Agilent 802.16 OFDMA - Occupied BW

LA | | | | SEMSE:EXT| | M ALTGN OFF | 09:25:53 PM Jul 28, 2008
Center Freq 2.551500000 GHz CH Freq: 2.551500000 GHz Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
| ——
Save As
_ type:
[
| I | . . A Up One
Center 2.552 GHz Span 20 MHz Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 22.67 dBm ., Create New
9.1413 MHz Folder
; —
Transmit Freq Error 23.9391 kHz OBW Power 99.00 %
x dB Bandwidth 9.430 MHz* x dB -26.00 dB Cancel

|

Channel Power : 22.67 dBm

99% Bandwidth :  9.1413 MHz
26 dB Bandwidth:  9.430 MHz
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.3.2.5 2551.5 MHz / 16QAM

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Up Link
Operating Frequency : 2" FA (2551.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation :  16QAM
Bandwidth: 10 MHz

! Agilent 802.16 OFDMA - Occupied BW

LA | | | | SEMSE:EXT| | M ALTGN OFF | 09:10:22 PM Jul 28, 2008
Center Freq 2.551500000 GHz CH Freq: 2.551500000 GHz Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
| ——
Save As
| type:
[
| I | . . A Up One
Center 2.552 GHz Span 20 MHz |2 Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 22.68 dBm ., Create New
9.1433 MHz Folder
; —
Transmit Freq Error 23.8478 kHz OBW Power 99.00 %
x dB Bandwidth 9.499 MHz* x dB -26.00 dB Cancel

|

Channel Power : 22.68 dBm

99% Bandwidth :  9.1433 MHz
26 dB Bandwidth :  9.499 MHz
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.3.2.6 2551.5 MHz / 64QAM

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Up Link
Operating Frequency : 2" FA (2551.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation :  64QAM
Bandwidth: 10 MHz

iy Agilent 802.16 OFDMA - Occupied BW

LA | | | | SEMSE:EXT| | M ALTGN OFF | 09:39:49 PM Jul 28, 2008
Center Freq 2.551500000 GHz CH Freq: 2.551500000 GHz Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
| ——
Save As
_ type:
[
| I | . . A Up One
Center 2.552 GHz Span 20 MHz Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 22.55 dBm ., Create New
9.1427 MHz Folder
; —
Transmit Freq Error 23.2517 kHz OBW Power 99.00 %
x dB Bandwidth 9.500 MHz* x dB -26.00 dB Cancel

|

Channel Power : 22.55 dBm

99% Bandwidth :  9.1427 MHz
26 dB Bandwidth : 9.500 MHz
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.3.2.7 2561.5 MHz / QPSK

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Up Link
Operating Frequency : 3™ FA (2561.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation: QPSK
Bandwidth: 10 MHz

iy Agilent 802.16 OFDMA - Occupied BW

LA | | | | SEMSE:EXT| | M ALTGN OFF | 09:26:08 PM Jul 28, 2008
Center Freq 2.561500000 GHz CH Freq: 2.561500000 GHz Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
| ——
Save As
_ type:
[
| I E— | . . A Up One
Center 2.562 GHz Span 20 MHz Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 21.21 dBm ., Create New
9.1364 MHz Folder
; —
Transmit Freq Error 19.7777 kHz OBW Power 99.00 %
x dB Bandwidth 9.427 MHz* x dB -26.00 dB Cancel

|

Channel Power : 21.21 dBm

99% Bandwidth:  9.1364 MHz
26 dB Bandwidth :  9.427 MHz
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.3.2.8 2561.5 MHz / 16QAM

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Up Link
Operating Frequency : 3™ FA (2561.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation :  16QAM
Bandwidth: 10 MHz

! Agilent 802.16 OFDMA - Occupied BW

LA | | | | SEMSE:EXT| | M ALTGN OFF | 09:10:06 PM Jul 28, 2008
Center Freq 2.561500000 GHz CH Freq: 2.561500000 GHz Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
| ——
Save As
] type:
| |
| I E— | . . A Up One
Center 2.562 GHz Span 20 MHz |2 Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 21.24 dBm ., Create New
9.1381 MHz Folder
; —
Transmit Freq Error 19.7982 kHz OBW Power 99.00 %
x dB Bandwidth 9.496 MHz* x dB -26.00 dB Cancel

|

Channel Power : 21.24 dBm

99% Bandwidth:  9.1381 MHz
26 dB Bandwidth:  9.496 MHz

Report No: BWS-08-RF-0012 ECC Test R t Page Number : 86 of 157
BWS TECH Inc. €s epor Data of Issue : August 19, 2008



FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.3.2.9 2561.5 MHz / 64QAM

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Up Link
Operating Frequency : 3™ FA (2561.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation :  64QAM
Bandwidth: 10 MHz

iy Agilent 802.16 OFDMA - Occupied BW

LA | | | | SEMSE:EXT| | M ALTGN OFF | 09:39:36 PM Jul 28, 2008
Center Freq 2.561500000 GHz CH Freq: 2.561500000 GHz Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
| ——
Save As
_ type:
|
| I E— | . . A Up One
Center 2.562 GHz Span 20 MHz Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 21.09 dBm ., Create New
9.1379 MHz Folder
; —
Transmit Freq Error 19.5944 kHz OBW Power 99.00 %
x dB Bandwidth 9.496 MHz* x dB -26.00 dB Cancel

|

Channel Power : 21.09 dBm

99% Bandwidth:  9.1379 MHz
26 dB Bandwidth:  9.496 MHz
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@

IECEE CBTL, KOLAS

6.3.2.10

Full FA

FCC Rules :

Path :

Operating Frequency :
Input Level :

System Gain :
Bandwidth :

FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
JR-24W2.5G

Part 2 §2.1046 & §27.50(h)

Up Link

Full FA

-56 dBm

80 dB

30 MHz

SEMSE:INT| | /MALIGN OFF 09:01:54 PM Aug 03, 2008

CH Freq: 2.551500000 GHz Save As...

Gate:LO  Input: RF ) Trig:Free Run ; i h
IFGain:Low #Atten: 10 dB Ext Gain: -31.8 dB Radio Device: BS

Avg|Hold:>20/20 Profile:10 MHz

Ref 30 dBm _

Center 2.552 GHz
#Res BW 100 kHz

Channel Power

23.98 dBm/ 30 MHz

VBW 1 MHz Sweep 7.2ms

Power Spectral Density =y Create New

Save

File/Folder
List

File name:

Save As

type:

A Up One

Span 60 MHz vt

Folder

-50.79 dBm/Hz

Cancel

|

Channel Power :

23.98 dBm
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reeling FCC Test Report
m L[,_':{:,'._:,,!:f]"”_-..}D Hutech21. Co., Ltd.

WiMAX RF Repeater

IECEE CBTL, KOLAS JR-24W2 5G
6.3.3 E-F Block
6.3.3.1 2630.5 MHz / QPSK

FCCRules: Part2 §2.1046 & §27.50(h)
Path : _U[? Link
Operating Frequency : 1% FA (2630.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation: QPSK
Bandwidth: 10 MHz

o Agilent 802.16 OFDMA - Occupied BW E

| | ac | SEMSE:ENT] | A\ALIGN OFF | 09:35:03 PM Jul 28, 2008

Center Freq 2.630500000 GHz CH Fraq: 2.630500000 GHz Save As..
PASS Gate: LO  Input: RF ) Trig:Free Run Avg|Hold:>»20/20 Profile:10 MHz

1, )
#IFGain:Low ™ #Atten: 10 dB Ext Gain: -31.8 <B Radio Device: BS

Save

_Ref 30 dBm

File/Folder
List

File name:

Save As

type:

. : . | . & Up One
Center 2.631 GHz _ Level
#Res BW 100 kHz VBW 1 MHz Sweep 2.4 ms

Occupied Bandwidth Total Power 23.52 dBm ., Create New

9.1396 MHz Folder
Transmit Freq Error 30.6946 kHz OBW Power 99.00 %
x dB Bandwidth 9.427 MHz* x dB -26.00 dB Cancel

|

Channel Power : 23.52 dBm

99% Bandwidth : 9.1396 MHz
26 dB Bandwidth : 9.427 MHz
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.3.3.2 2630.5 MHz / 16QAM

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Up Link
Operating Frequency : 1% FA (2630.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation :  16QAM
Bandwidth: 10 MHz

! Agilent 802.16 OFDMA - Occupied BW

LA | | | | SENSE:EXT| | A ALIGN OFF | 09:09:16 PM Jul 28, 2008
Center Freq 2.630500000 GHz CH Freq: 2.630500000 GHz

Save As...

Gate: LO  Input: RF ) Trig:Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
7| File/Folder
7I ) List
TR |7 T 1l I i T File name:
gl |
7! L Save As
s i | type:
[
| I E— | . . A Up One
Center 2.631 GHz Span 20 MHz |2 Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
[
Occupied Bandwidth Total Power 23.58 dBm .. Create New
9.1408 MHz Folder
: R
Transmit Freq Error 29.7122 kHz OBW Power 99.00 %
x dB Bandwidth 9.479 MHz* x dB -26.00 dB Cancel

|

Channel Power : 23.58 dBm

99% Bandwidth:  9.1408 MHz
26 dB Bandwidth:  9.479 MHz
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.3.3.3 2630.5 MHz / 64QAM

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Up Link
Operating Frequency : 1% FA (2630.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation :  64QAM
Bandwidth: 10 MHz

iy Agilent 802.16 OFDMA - Occupied BW

LA | | | | SENSE:EXT| | A ALIGN OFF | 09:39:00 PM Jul 28, 2008
Center Freq 2.630500000 GHz CH Freq: 2.630500000 GHz

Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
| ——
Save As
_ type:
[
| I E— | . . A Up One
Center 2.631 GHz Span 20 MHz |2 Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 23.37 dBm ., Create New
9.1417 MHz Folder
; —
Transmit Freq Error 30.4392 kHz OBW Power 99.00 %
x dB Bandwidth 9.479 MHz* x dB -26.00 dB Cancel

|

Channel Power : 23.37 dBm

99% Bandwidth : 9.1417 MHz
26 dB Bandwidth:  9.479 MHz
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.3.3.4 2640.5 MHz / QPSK

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Up Link
Operating Frequency : 2" FA (2640.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation: QPSK
Bandwidth: 10 MHz

iy Agilent 802.16 OFDMA - Occupied BW

LA | | | | SEMSE:EXT| | M ALTGN OFF | 09:35:19 PM Jul 28, 2008
Center Freq 2.640500000 GHz CH Freq: 2.640500000 GHz Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
|
' Save As
_ type:
[
| I | . . A Up One
Center 2.641 GHz Span 20 MHz Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 23.35 dBm ., Create New
9.1433 MHz Folder
; —
Transmit Freq Error 24.1043 kHz OBW Power 99.00 %
x dB Bandwidth 9.428 MHz* x dB -26.00 dB Cancel

|

Channel Power : 23.35 dBm

99% Bandwidth :  9.1433 MHz
26 dB Bandwidth : 9.428 MHz
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.3.3.5 2640.5 MHz / 16QAM

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Up Link
Operating Frequency : 2" FA (2640.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation :  16QAM
Bandwidth: 10 MHz

! Agilent 802.16 OFDMA - Occupied BW

LA | | | | SEMSE:EXT| | M ALTGN OFF | 09:09:02 PM Jul 28, 2008
Center Freq 2.640500000 GHz CH Freq: 2.640500000 GHz Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
| ——
' Save As
_ type:
[
| I | . . A Up One
Center 2.641 GHz Span 20 MHz |2 Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 23.43 dBm ., Create New
9.1453 MHz Folder
; —
Transmit Freq Error 24.0684 kHz OBW Power 99.00 %
x dB Bandwidth 9.496 MHz* x dB -26.00 dB Cancel

|

Channel Power : 23.43 dBm

99% Bandwidth :  9.1453 MHz
26 dB Bandwidth:  9.496 MHz
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.3.3.6 2640.5 MHz / 64QAM

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Up Link
Operating Frequency : 2" FA (2640.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation :  64QAM
Bandwidth: 10 MHz

iy Agilent 802.16 OFDMA - Occupied BW

LA | | | | SEMSE:EXT| | M ALTGN OFF | 09:38:47 PM Jul 28, 2008
Center Freq 2.640500000 GHz CH Freq: 2.640500000 GHz Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
| ——
Save As
_ type:
[
| I | . . A Up One
Center 2.641 GHz Span 20 MHz Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 23.22 dBm ., Create New
9.1450 MHz Folder
; —
Transmit Freq Error 23.9201 kHz OBW Power 99.00 %
x dB Bandwidth 9.495 MHz* x dB -26.00 dB Cancel

|

Channel Power : 23.22 dBm

99% Bandwidth :  9.1450 MHz
26 dB Bandwidth :  9.495 MHz
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.3.3.7 2650.5 MHz / QPSK

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Up Link
Operating Frequency : 3™ FA (2650.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation: QPSK
Bandwidth: 10 MHz

iy Agilent 802.16 OFDMA - Occupied BW

LA | | | | SEMSE:EXT| | M ALTGN OFF | 09:35:23 PM Jul 28, 2008
Center Freq 2.650500000 GHz CH Freq: 2.650500000 GHz Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
| ——
Save As
- type:
[
| I I | . . A Up One
Center 2.651 GHz Span 20 MHz Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 23.07 dBm ., Create New
9.1446 MHz Folder
; —
Transmit Freq Error 26.3349 kHz OBW Power 99.00 %
x dB Bandwidth 9.432 MHz* x dB -26.00 dB Cancel

|

Channel Power : 23.07 dBm

99% Bandwidth :  9.1446 MHz
26 dB Bandwidth : 9.432 MHz
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.3.3.8 2650.5 MHz / 16QAM

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Up Link
Operating Frequency : 3™ FA (2650.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation :  16QAM
Bandwidth: 10 MHz

! Agilent 802.16 OFDMA - Occupied BW

LA | | | | SEMSE:EXT| | M ALTGN OFF | 09:07:58 PM Jul 28, 2008
Center Freq 2.650500000 GHz CH Freq: 2.650500000 GHz Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
| ——
1 Save As
| type:
[
| I I | . . A Up One
Center 2.651 GHz Span 20 MHz |2 Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 23.16 dBm ., Create New
9.1471 MHz Folder
; —
Transmit Freq Error 26.5021 kHz OBW Power 99.00 %
x dB Bandwidth 9.500 MHz* x dB -26.00 dB Cancel

|

Channel Power : 23.16 dBm

99% Bandwidth :  9.1471 MHz
26 dB Bandwidth : 9.500 MHz
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.3.3.9 2650.5 MHz / 64QAM

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Up Link
Operating Frequency : 3™ FA (2650.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation :  64QAM
Bandwidth: 10 MHz

iy Agilent 802.16 OFDMA - Occupied BW

LA | | | | SEMSE:EXT| | M ALTGN OFF | 09:38:24 PM Jul 28, 2008
Center Freq 2.650500000 GHz CH Freq: 2.650500000 GHz Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
| ——
Save As
_ type:
[
| I I | . . A Up One
Center 2.651 GHz Span 20 MHz Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 22.96 dBm ., Create New
9.1465 MHz Folder
; —
Transmit Freq Error 26.3798 kHz OBW Power 99.00 %
x dB Bandwidth 9.501 MHz* x dB -26.00 dB Cancel

|

Channel Power : 22.96 dBm

99% Bandwidth :  9.1465 MHz
26 dB Bandwidth: 9.501 MHz
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FCC Test Report
Hutech?21. Co., Ltd.

Test
( WiMAX RF Repeater

IECEE CBTL, KOLAS JR-24W2.5G

6.3.3.10 Full FA

FCCRules: Part2 §2.1046 & 827.50(h)
Path: Up Link
Operating Frequency :  Full FA
Input Level :  -56 dBm
System Gain: 80 dB
Bandwidth: 30 MHz

| SEMSE:INT| | A ALIGN OFF 109:00:55 PM Aug 03, 2008

CH Freq: 2.640500000 GHz Save As...
Gate: LO Input: RF ] Trig: Free Run Avg|Hold:>20/20 Profile:10 MHz
IFGain:Low #Atten: 10 dB Ext Gain: -31.8 dB Radio Device: BS

Save

Ref 30 dBm _

I |7 - ' : . File/Folder
I List
|
|
|
|
|

File name:

Save As

type:

L | - i . I i 4  UpOne
Center 2.641 GHz Span 60 MHz Level
#Res BW 100 kHz VBW 1 MHz Sweep 7.2ms

Channel Power Power Spectral Density -y Create New
Folder

23.66 dBm/ 30 MHz -51.11 dBmi/Hz

Cancel

|

Channel Power : 23.66 dBm
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reeling FCC Test Report

m I_(.-.;:[-j-_j.;.lf]l‘,._'--}D Hutech?21. CO., Ltd.
WiMAX RF Repeater

IECEE CBTL, KOLAS IR-24W2.5G

6.3.4 H-G Block

6.3.4.1 2663.5 MHz / QPSK

FCCRules: Part2 §2.1046 & §27.50(h)
Path : _U[? Link
Operating Frequency : 1% FA (2663.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation: QPSK
Bandwidth: 10 MHz

o Agilent 802.16 OFDMA - Occupied BW E

| | ac | SEMSE:ENT] | A\ALIGN OFF | 09:36: 14 PM 20l 28, 2008

Center Freq 2.663500000 GHz CH Fraq: 2.663500000 GHz Save As..
PASS Gate: LO  Input: RF ) Trig:Free Run Avg|Hold:>»20/20 Profile:10 MHz

1, )
#IFGain:Low ™ #Atten: 10 dB Ext Gain: -31.8 <B Radio Device: BS

Save

_Ref 30 dBm

File/Folder
List

File name:

Save As

type:

. : . | . & Up One
Center 2.664 GHz _ Level
#Res BW 100 kHz VBW 1 MHz Sweep 2.4 ms

Occupied Bandwidth Total Power 23.14 dBm ., Create New

9.1407 MHz Folder
Transmit Freq Error 27.0610 kHz OBW Power 99.00 %
x dB Bandwidth 9.428 MHz* x dB -26.00 dB Cancel

|

Channel Power : 23.14 dBm

99% Bandwidth : 9.1407 MHz
26 dB Bandwidth : 9.428 MHz
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.3.4.2 2663.5 MHz / 16QAM

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Up Link
Operating Frequency : 1% FA (2663.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation :  16QAM
Bandwidth: 10 MHz

! Agilent 802.16 OFDMA - Occupied BW

LA | | | | SENSE:EXT| | A ALIGN OFF | 09:06:49 PM Jul 28, 2008
Center Freq 2.663500000 GHz CH Freq: 2.663500000 GHz

Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
| ——
Save As
_ type:
[
| I E— | . . A Up One
Center 2.664 GHz Span 20 MHz |2 Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 23.30 dBm ., Create New
9.1435 MHz Folder
; —
Transmit Freq Error 27.5604 kHz OBW Power 99.00 %
x dB Bandwidth 9.488 MHz* x dB -26.00 dB Cancel

|

Channel Power : 23.30 dBm

99% Bandwidth : 9.1435 MHz
26 dB Bandwidth : 9.488 MHz
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